No EHEW Name Qty
1 M16R); FA IR £F NUT M16 2
2 @16 T WASHER @16 4
3 BT WHEEL 2
4 JE OIL FILTER 1
5 12 £2G1 1/2 INLET OIL HOSE NUT ZG1 1/2 1
6 #:3 3/8-M18x1.5 CONNECTOR 3/8-M18X1.5 1
7 kIR GEAR PUMP 1
8 F-248 WASHER @8 16
9 48 SPRING WASHER @8 8
10 7N F B A SL R £TMB8X85 SCREW M8X85 2
11 B 22 Ho 4 HOOP 4
12 |mhis INLET OIL HOSE 1
13 G SR A Sk INLET OIL HOSE CONNECTOR 1
14 |M10x304h/s fi dgfs: BOLT M10X30 4
15 [P0 WASHER @10 21
16 HL AL MOTOR 1
17 |l SRS T MAXS5 SCREW M4X55 2
18  |H% SWITCH 1
19 rEhEC HIGH PRESSURE HOSE C 1
20 |t E sk CONTROL VALVE CONNECTOR 1
21 |etim CONTROL VALVE 1
22 |1/2-M18x1.5fi# 1/2-M18x1.5 CONNECTOR 2
23 |R#i@1.6x38 R PIN @&1.6x38 4
24 |JFo4@1.6x10 COTTER PIN @1.6x10 1
25  |44%h 5x25B ROLL PIN 5X25B 1
26 |ERHT CONNECTING LEVER 1
27 HE B E 16 COMBINATION SEALING WASHER 16 1
28 TR R ZE OIL DRAIN PLUG 1
29 BAFWE (I CONTROL HANDLE(LEFT) 1
30 |FWE 22 HANDLE COVER 22 2
31 |HF HANDLE BAR 1
32 |M8x16 NI BOLT M8X16 4
33 M10x657S f I % BOLT M10X65 1
34 |mIEHEA HIGH PRESSURE HOSE A 1
35 =R B HIGH PRESSURE HOSE B 1
36 TR A CYLINDER SET 1
37 M10R; A #2 BF NUT M10 17
38  |103i#k SPRING WASHER @10 4
39 |4ppe PROTECTION COVER 1




40 |M6x12ik L HEAT SCREW M6X12 4
41 3R PROTECTION PLATE 1
42 BATWE ) CONTROL HANDLE(RIGHT) 1
43 M8 A 5 £F NUT M8 8
a4 | JIdHeE WEDGE 1
45 M10x454 3k N 7S A A BOLT M10X45 6
46 |#HR WEDGE SPACER 2
47 AR (72D WEDGE PLATE(LEFT) 1
48  |BEhIR CONNECTING PLATE 2
49 M10x354M/5 f iR e BOLT M10X35 4
50  |[EhE MEDIUM PRESSURE OIL HOSE 1
51  [Mapiisigst NUT M4 2
52  |25%E PROTECTION PIPE COVER 2
53 |45 PROTECTION PIPE 2
54 M8x207~ ffi 5% BOLT M8X20 8
55  [pzm MAIN BODY 1
56  |#:k 1/2-M18x1.5 CONNECTOR 1/2-M18X1.5 1
57 N 7N 15 FEM8x40 SCREW M8X40 2
58 BB R WEDGE PLATE(RIGHT) 1
59 M6 F 8R £ NUT M6 6
60  |@6°Fik WASHER @6 2
61 |[/NEE(E) SMALL SLIDER(LEFT) 1
62  |/NMEBR(H) SMALL SLIDER(RIGHT) 1
63 |/ SMALL PLATE 2
64  |FEALTHRK LOG FIXING PLATE 1
65  |M6x307TkIZk: BOLT M6X30 4







canceled
canceled
canceled
canceled
canceled
canceled
canceled

canceled



